

# Material Test Report

**Report Number:** 676744.00-7  
**Issue Number:** 2 - This version supersedes all previous issues  
**Reissue Reason:** Material Description amended  
**Date Issued:** 15/06/2023  
**Client:** Austone Pty Ltd  
 131 Barnetts Road, Macksville NSW 2447  
**Contact:** David Beams  
**Project Number:** 676744.00  
**Project Name:** Material Testing  
**Project Location:** 131 Barnetts rd, Gumma NSW  
**Work Request:** 17961  
**Sample Number:** CF-17961A  
**Date Sampled:** 29/05/2023  
**Dates Tested:** 30/05/2023 - 02/06/2023  
**Sampling Method:** AS 1141.3.1 8.4.3 - Sampling from the sides of the stockpile  
**Preparation Method:** AS 1289.1.1 - Sampling and preparation of soils  
**Sample Location:** E: 6604002, N: 498003  
**Material:** 1.6mm Pebble  
**Material Source:** Gumma Quarry



Accredited for compliance with ISO/IEC 17025 - Testing

Approved Signatory: Brandon Cameron  
 Assistant Laboratory Manager  
 Laboratory Accreditation Number: 828

Particle Size Distribution (AS1141.11.1)		
Sample Washing	Sample was Washed	
Sieve	Passed %	Passing Limits
4.75 mm	100	
2.36 mm	100	
1.18 mm	19	
0.6 mm	2	
0.425 mm	2	
0.3 mm	2	
0.15 mm	1	
0.075 mm	0	

